

## CERTIFICATION LETTER

We certify that Tremglaze Flex Foam has been tested in accordance with the methods stated below and the following data are the results of the most recent testing:

ASTM D 2842	
Average Water Absorption as Volume Percent	0.3%

Tested in accordance with AAMA 812